UNICIPAR
LUDCGE

ANACEMENT




MUNICIDAL
SLUDCE
MANAGEMENT

PROCEEDINGS OF THE
NATIONAL CONFERENCGCE
ON MUNICIPAL

SLUDGE MANAGEMENT

JUNE 11-13, 1974
Pittsburgh, Pennsylvania

Sponsored by:
Allegheny County, Pennsylvania

In Association with:

The Pittsburgh Section of the

American Society of Civil Engineers and
the U.S. Environmental Protection Agency



Printed in the United States of America
Library of Congress Catalog No. 74-19534

Copyright © 1974
by
Information Transfer, Inc.
1625 Eye Street, N.W.
Washington, D.C. 20006

All Rights Reserved



CONTENTS

Keynote Address .........oiniiiiiiitiiii ittt it e ettt anieaaaaeaaanns 1
Donald Berman, Department of Public Works, Allegheny County
[...]
The two stage system also has economic
advantages since it requires fewer interstage
baffles and fewer mechanical aerators than the
multistage systems. Capital investment savings can
therefore be realized because less concrete is
required for the tankage, and advantage can be
taken of the “economy of scale” costs of the larger
(but fewer) mechanical aerators required. The
combination of the operating and economic
advantages inherent in the two stage design
indicated that this was the optimum configuration
for this particular location.

The retention time of this system at design
conditions is ten days. Based on the aerobic
digestion studies conducted at Speedway, this
system will achieve approximately a 44 percent
reduction of VSS at a temperature of 36°C. The
system is designed to maintain a D.O.
concentration of 2 mg/1 at an oxygen utilization of
between 65 and 70 percent. The oxygen
requirement, based on the consumption



HIGH PURITY OXYGEN AEROBIC DIGESTION 65

characteristics observed during the digestion
studies, is 3.5 tons per day.

Each digester stage is equipped with a mechanical
aerator having a submerged, supplemental mixing
device. Table 7 shows the installed and operating
energy requirements for mixing and mass transfer
at design conditions. Also included on Table 7 is the
power necessary to generate the required oxygen.
To reflect accurate system economics the oxygen
generator was sized to satisfy the oxygen
requirements of both the UNOX System and the
aerobic digestion system (7.5 tons per day). The
power, capital investment, and operating costs of
oxygen production for the aerobic digestion system
were then taken as a fraction (0.46) of the power
and costs associated with oxygen production for
the entire Speedway treatment facility.

The installed cost of the Speedway aerobic
digestion system is estimated to be $510,000. This
cost includes the dissolution equipment, tankage,
oxygen generation equipment, and all
instrumentation required for a completely
integrated, fail safe unit operation, in addition to

TABLE 7
Aerobic Digester Design
Criteria Summary

Design Criteria:

Flow, gpd 31,840
Total Suspended Solids, mg/ 1 33,000
. % 3.3

Volatile Suspended Solids, mg/1 21,000
% 2.1

Feed Stream Temperature, °C 20
Ambient Air Temperature, °C 2
pH 6.8

Operating Characteristics:

Retention Time, days 10
Operating Temperature, °C 36
VSS Reduction, % 44
Average D.O., mg/1 2
Oxygen Utilization, % 65-70
Oxygen Required, tons/day 35

Energy Requirements:

Operating Installed

Power, BHp Power, Hp
Oxygen Dissolution 67 80
Oxygen Generation 88 -~
Miscellaneous 4 -
Total 159 -

monies for the installation and startup of all the
above equipment. The costs of unit operations (e.g.,
thickeners, vacuum filtration, centrifugation, etc.)
following the aerobic digester have not been
included in the cost of the aerobic digestion system
because their use is a function of the ultimate
sludge disposal objectives.

Amortizing the capital investment at a six
percent interest rate over the 25 year economic life
of the plant and assuming a power cost of 1.3 cents
per KWH, the annual cost of aerobically digesting
the Speedway waste sludge is $53,400. This yearly
figure represents an average cost of $34.00 per ton
of dry solids treated.

It should be noted that these costs are specific to
the Speedway facility. Normally an aerobic digester
is integrated with a UNOX System design in the
most cost effective manner by considering, among
other things, (1) the overall effective transfer
efficiencies of each unit operation, (2) the relative
quantities of primary and secondary sludges to be
treated, and (3) the degree of treatment required
from each unit operation. Since the original
Speedway facility was designed without aerobic
digestion, this economic optimization procedure
was somewhat restricted.

Furthermore, these costs do not reflect many of
the intrinsic advantages of an oxygen aerobic
digester. Since an oxygen digester is covered, the
aerating gas is vented through a single vent stack;
thus effective odor control is achieved and the
biological aerosol problem typical of air aerobic
digesters is eliminated. The covered tankage
operating at elevated temperatures also eliminates
the freezing problem often encountered in
northern climates. Also, the covered digester acts
essentially as a respirometer, providing real time
response to the sludge loads placed on it. It is
therefore possible to automate the oxygen
production unit to respond to these changes in
sludge load, thereby causing the system to use only
the appropriate power for oxygen generation
commensurate with the sludge loading being
processed. Therefore, although the actual costs of
oxygen aerobic digestion are dependent upon
individual circumstances, the costs presented
herein can be considered representative for small
scale municipal facilities with primary treatment.

ACKNOWLEDGEMENT

We wish to acknowledge the City of Speedway,
Indiana and the Speedway Water Pollution Control
Plant personnel for their contributions to this
study. Without their cooperation, this program
could not have been performed.



66 MUNICIPAL SLUDGE MANAGEMENT

REFERENCES

1. Andrews, J].F., and Kambhu, K.
“Thermophilic Aerobic Digestion of Organic Solid
Wastes,” Final Progress Report, Clemson University,
Clemson, South Carolina, May, 1970.

2. McCarty, P. L. “Thermodynamics of
Biological Synthesis and Growth,” 2nd Int. Conf. On
Water Pollution Research, Tokyo, Japan, August, 1964.

3. Ahlberg, N.R., and Boyko, B.I. “Evaluation
and Design of Aerobic Digestors,” Journal WPCE,
Vol. 44, No. 4, 634, April, 1972.

4. Stein, R.M. “A Study of Aerobic Sludge
Digestion Comparing Pure Oxygen and Air,”
Master Thesis, Vanderbilt University, Nashville,
TN, 1971.

5. Hamilton, Ohio’s Experience with Aerobic
Digestion, Preliminary Report prepared for review
by the E.P.A., 1970.

6. Young, K. W. “Aerobic Digestion of Sludge at
Thermophilic Temperatures Using High Purity
Oxygen,” Report No. 1. Isothermal Batch Studies
of Air Activated Sludge Using 14-liter Fermentors.
Process & Product Development Department,
Engineering Memorandum No. 5279, May 15,
1972.

7. Jaworski, N., Lawton, G.W. and Rohlich, G.A.
“Aerobic Sludge Digestion,” Advances in Biological

Warste Treatment, The MacMillan Company, New
York, 1963.

8. Burd, R.S. “A Study of Sludge Handling and
Disposal,” Water Pollution Control Research Series
Publication No. WP-20-4, May, 1968.

APPENDIX A Nomenclature

AHm Energy Utilized for cell maintenance
(BTU/Ib. of VSS)

AHc Energy Released through combustion
(BTU/lb. of VSS digested)

tQ = t Retention Time of digestion, (days)

Xo VSS of sludge leaving digester, (mg/1)

Kp Endogenous rate, (1/day)

Ki (Fractional) efficiency of energy transfer by
biological reaction through heterogene-

ous microorganisms
Xi VSS of sludge fed to the digester, (mg/1)

fs Fraction of total VSS digested

BVSS Biodegradable Volatile Suspended Solids,
(mg/1)

KpD20 Endogenous rate at 20°C, (1/day)

T Temperature in degrees centrigrade

o Temperature coefficient

n Number of stages in the digester

D.O. Dissolved Oxygen Concentration
P.B.T. Pitched Blade Turbine



SLUDGE DEWATERING

CHARLES W. CARRY, ROBERT P. MIELE AND JAMES F. STAHL
Los Angeles County Sanitation Districts
Whittier, California

ABSTRACT

Commencing in April, 1970, an extensive sludge
dewatering investigation was undertaken at the
Los Angeles County Sanitation Districts” 380 mgd
Joint Water Pollution Control Plant. Discharge
requirements set by the Los Angeles Regional
Water Quality Control Board necessitated that a
minimum of 95 percent of the suspended solids in
the digested sludge be removed. Various
combinations of sludge conditioning (polymer,
chemical, thermal) and sludge dewatering
(centrifugation, pressure filtration, vacuum
filtration) were examined, the results of which
indicated that five conditioning-dewatering
systems were capable of meeting the required
effluent quality. An economic evaluation was made
of each system, from which a two stage
centrifugation system was found to be the
alternative of lowest cost. The system consisted of
the existing horizontal scroll centrifuges and
imperforate bowl basket centrifuges with polymer
conditioning for the second stage basket machines.
The composite sludge cake from the system will be
hauled to a sanitary landfill for ultimate disposal.

INTRODUCTION

One of the most difficult problems in
wastewater treatment is the processing and
disposal of sludge, and recently the complexity of
the problem has been magnified by increasingly
stringent quality standards for treated waste-
waters. Additionally, in many instances expanding
urban development has limited the land area avail-

67

able for sludge disposal and has necessitated the
dewatering of sludge prior to its ultimate disposal.
In the mid 1950’s the Los Angeles County Sanita-
tion Districts recognized this problem and installed
horizontal scroll centrifuges for sludge dewater-
ing at its Joint Water Pollution Control Plant
(JWPCP) a 380 mgd primary treatment facility
located in the city of Carson, California. Figure 1
shows a schematic of the JWPCP treatment and dis-
posal system. In addition to municipal and indus-
trial wastes entering the plant through several
trunk sewers, five water renovation plants located
upstream from the JWPCP discharge raw and
waste activated sludge into the tributary trunk
lines. Basically, the treatment plant consists of pri-
mary sedimentation, anaerobic digestion of the
settled solids.and horizontal scroll centrifugation
(30 percent S. S. recovery) of the digested sludge.

The primary effluent from the sedimentation
tanks, along with centrate from sludge dewatering,
is discharged to the Pacific Ocean at White’s Point
through a series of submarine putfalls using multi-
port diffusers at a distance of about two miles
offshore and a depth of 150 to 200 feet. The
effluent is chlorinated to comply with ocean
bacteriological standards.

The dewatered cake from the centrifuges is
spread on land adjacent to the dewatering site for
open air drying, aided by mechanical turning of the
sludge on the drying beds. The dried sludge is
collected from the-beds and-sold-te alocal fertilizer
manufacturer for use as a soil conditioner.

Over am extensive time period, the monitoring of
ocean waters surrounding the JWPCP outfall
system identified settleable and floating material



68 MUNICIPAL SLUDGE MANAGEMENT

which were attributable to centrifuge centrate
discharge along with primary effluent. In early
1970 a major research effort was initiated by the
Districts, the purpose of which was to investigate
methods for improving solids capture during
sludge dewatering. In September of 1970 the Los
Angeles Regional Water Quality Control Board
established new effluent standards for the JWPCP.
Compliance with the new standards required a
major supplementation to the existing treatment
facilities. Additional primary sedimentation
capacity would be needed to bring about greater
suspended solids removal from the raw sewage.
Moreover, the new standards mandated a criterion
for a sludge dewatering system which would be
capable of recovering at least 95 percent of the
suspended material in the digested sludge.

The sludge dewatering research program
involved a comprehensive review of existing
technology and a pilot plant evaluation of those
systems having documented process performance.
These systems included centrifuges, vacuum filters
and pressure filters. Because of the potential
economics offered by a dewatering scheme that

PRECHLORINATION |C
(ODOR CONTROL)|

BAR
SCREENS

INLET
SEWERS

INFLUENT
PUMPS GRIT TO LANDFILL

GRINDERS

SLUDGE

DENSITY
MEASUREMENT

CONTRACTOR AUTOMATIC
SLUDGE FEED
CONTROLS
FFLUENT PUMP|
8 GENERATOR' " ;
GAS ENGINES
LE-R e
SLUDGE
GAS
STEAM

Figure 1: Schematic Diagram of

_ DIGESTIO

would use the existing horizontal scroll
centrifuges, each pilot dewatering system was
evaluated with respect to its ability to dewater
centrate from the existing centrifuges as well as
digested sludge. The major criterion used in
evaluating a dewatering system was an effluent
suspended solids of less than 1,500 mg/1.

Processes for Sludge
Conditioning

Initial testing of the pilot systems indicated that
dewatering without some form of prior condition-
ing of the sludge failed to produce the desired solids
recovery. Four types of sludge conditioning were
evaluated: thermal conditioning, conditioning with
cationic polymers, chemical conditionng with ferric
chloride and/or lime, and fly ash conditioning.

In the thermal conditioning process, sludge is
heated under pressure to a temperature normally
greater than 310°F. At these temperatures and
pressures bound water associated with the solid
matter in the sludge is released, the sludge is more
easily dewatered and dryer cakes should be
obtained. To evaluate the process on the JWPCP
sludge a 200 gph pilot unit was procured.

OST CHLORINATION
(DISINFECTION)

S$1Iv41N0 NV 3J0

VIBRATING
SCREENS

REJECT DRIED SLUDGE

TO CONTRACTOR

[ cenTRATE CAKE

LuDG DIGESTED
NS SLUDGE
' CENTRIFUGES

the Joint Water Pollution Control Plant.



The initial investigations with the heat
treatment system were directed towards
determining the optimum temperature—detention
time relationship for the digested sludge. In this
determination it was important to note that the
thermal conditioning process results in the
solubilization of a significant amount of the
suspended material in the sludge. To minimize the
solubilization of such organic material, and thus
minimize the soluble oxygen demand, it is desirable
to operate a thermal conditioning system at the
lowest possible temperature. With cognizance of
this phenomenon, optimum conditions in the
operation of the unit were defined as those that
resulted in the lowest suspended solids
concentration after dewatering. Time-temperature
tests were conducted at two sludge detention
times—30 and 40 minutes and at temperatures
ranging from 165°to 201°C (330° to 395°F). Results
of these tests indicated that at the 30 minute
detention period, the supernatant suspended solids
from a one hour laboratory settling test were
reduced from approximately 6,000 mg/1 to 3,500
mg/1 by increasing the temperature from 165° to
182°C (330° to 360°F). The supernatant suspended
solids toncentration was not further reduced by
temperature increased above 182°C (360°F). A
similar trend occurred at a sludge detention time of
40 minutes, the differences being that the
minimum supernatant suspended solids level was
reached at a temperature of 177°C (350°F), and the
supernatant suspended solids concentration at that
temperature was approximately 3,000 mg/1. It was
concluded from the testing that the optimum
thermal conditioning temperature for the digested
sludge was 177°C (350°F) at a detention time of 40
minutes. Under these operating conditions the
suspended solids concentration of the digested
sludge decreased from approximately 40,000 mg/1
to 30,000 mg/1 following thermal conditioning.
This decrease was thought to be the result of
dilution water added by the steam required to raise
the temperature of the sludge and in part by the
solubilization of suspended material.

Once the optimum temperature-detention time
relationship was developed, a pilot gravity
thickener was evaluated on the heat treated sludge.
Detention times ranging up to two hours were
investigated, along with overflow rates varying
from 200 to 650 gpd/sq.ft. From an evaluation of
the thickener, it was concluded that supernatant
suspended solids of approximately 3,700 mg/1
could be obtained by gravity thickening of
thermally-conditioned sludge for one hour at an
overflow rate of 225 gpd/sq.ft. The corresponding

DEWATERING 69

underflow solids concentration was between nine
and ten percent. Further dewatering investigations
indicated that the combined process of thermal
conditioning and gravity thickening resulted in an
effective pretreatment system.

Polymer conditioning was used in conjunction
with centrifugation, vacuum filtration and
pressure filtration, while chemical conditioning
was investigated for the vacuum filtration and
pressure filtration processes. Fly ash conditioning
was evaluated solely in conjunction with pressure
filtration. The effectiveness of all. of the
conditioning agents is discussed in the subsequent
section regarding dewatering processes.

Sludge Dewatering
Centrifugation: Horizontal Scroll

Horizontal scroll centrifugation studies were
directed towards the processing of the JWPCP
digested sludge through the existing centrifuges.
However, studies on the centrifugal dewatering of
heat-conditioned digested sludge were also
conducted with a pilot scale (six inch diafmeter)
horizontal scroll centrifuge.

The evaluation of the base performance of the
existing centrifuges was carried out in a manner
which enabled the effect of variations in sludge feed
rate and bowl pool depth to be independently
assessed. Considered in this respect were primary
digested sludge feed rates between 200 and 400
gpm, and pool depths between 1.0 and 3.5 inches.
The rotational speed of the bowl was held constant
at 1300 rpm. The differential speed, i.e., the speed
difference between the bowl and scroll, remained
fixed at 15.3 rpm. The bowl speed was held con-
stant at 1300 rpm because previous experience had
shown that the maintenance associated with higher
speeds was excessive. Figure 2 shows the effect of
pool depth on solids recovery for various feed rates.
It can be seen that increasing the pool depth
resulted in higher solids recovery. The exact
opposite relationship was found for the cake solids
concentration. It can also be seen that for a given
pool depth increasing the feed rate resulted in a
decreased suspended solids recovery and, while not
shown, it was observed that this also resulted in an
increase in cake solids concentration. Considering
that one criteria for an acceptable dewatering
process was a suspended solids recovery in excess
of 95 percent, it was significant to note from Figure
2 that the maximum recovery obtained was 55
percent. The cake solids concentration associated
with this recovery was approximately 35 percent.
To increase the suspended solids recovery, a
number of cationic polymers were investigated for



70 MUNICIPAL SLUDGE MANAGEMENT

(23
(=]

55— —

sof- FEED RATE .
e ®ad 200 gpm

45— —— 250 gpm h
—_— 300 gpm

40— —_—— 350 gpm ]

35— ———— 400 gpm 1

30
FEED : PRIMARY DIGESTED

SLUDGE @ 3.8-4.0% S.S.
MACHINE SIZE: 36" X 96"

BOWL SPEED :1300rpm —

25—

20+

SUSPENDED SOLIDS RECOVERY ,%

[ I N W SN (SN N I
3.0 4.0 5.0 6.0 7.0

POOL DEPTH, inches

w

o
)
~
)

Figure 2: Relationship Between Suspended Solids Recovery and
Pool Depth in a Horizontal Scroll Centrifuge.

use as conditioning agents. For the polymers
investigated the centrifuge feed rate was
maintained at 250 gpm, with the bowl speed held
constant at 1300 rpm. For each polymer dosage the
pool depth of the centrifuge was adjusted to obtain
the maximum solids recovery. Shown in Figure 3
are the results of the evaluation for two typical
polymers. While the performance of each polymer
tested was slightly different from that of the
others, it was generally concluded that to obtain a
centrate containing a suspended solids centration
of 1,500 mgl1 or less (96 percent recovery), a
polymer dosage of approximately ten lbs/ton was
required. Corresponding cake solids ranged from 19
to 23 percent by weight. However, the
performance of the centrifuge with polymer
conditioning was erratic, At times it was not
possible to duplicate the performance shown in
Figure 3. This inconsistency in performance was
thought to be the result of day-to-day variations in
the characteristics of the digested sludge which
interfered with and partially negated the activity of
the polymer.

With regard to gravity thickened thermally-
conditioned digested sludge, a six inch diameter
pilot horizontal scroll centrifuge was used to